












































March 2019 CS



GEAR CASE, NO.1 ARM UNIT IK-54D CS15

ITEM NUMBER
PART

DESCRIPTION QUANTITY PART NUMBER REMARKS

1 GEAR CASE
ASSEMBLY (A)

1 ZS32200

2 GEAR CASE 1 ZS30712

3 FLANGE 1 ZS30713

4 BEARING
RETAINER

1 ZS30714

5 GEAR CASE 1 ZS30715

6 WORM WHEEL
ASSEMBLY

1 ZS30716

7 GEAR COVER 1 ZS30719

8 PACKING 1 ZS30720

9 SCREW 11 9968172500 SP-3X10

10 BEARING 1 ZS30750 606ZZ

11 BEARING 1 1138352500 608ZZ

12 MAGNET BOBBIN 1 ZS30717 WITH SCREWS

13 MAGNET
BRACKET

ASSEMBLY

1 ZS30718

14 MAGNET ROLLER 1 ZS30721 STANDARD,
10MM/.393”

MAGNET ROLLER 1 ZS30722 6MM/.236”

MAGNET ROLLER 1 ZS30723 8MM/.314”

MAGNET ROLLER 1 ZS30724 15MM/.590”

MAGNET ROLLER 1 ZS30725 20MM/.787”

15 NO.1 ARM 1 60030726

16 TORCH HOLDER
BAR

1 ZS30728

17 HOLDER BOLT 1 ZS30729

18 TORCH HOLDER
ASSEMBLY

1 ZS32203

19 TORCH HOLDER 1 ZS30727 35MM DIAMETER

20 PINION 1 ZS30732

21 HANDLE 1 ZS30317

22 SCREW 2 9968177800 SP-5X18

23 SPRING PIN 1 9968204300 PR-2.5X16

24 TORCH 1 ZS10802

25 TORCH RACK 1 ZS10803 WITH SCREWS

26 TIP FIXING NUT 1 ZS05020

27 JET OXYGEN
VALVE

1 ZS15416

28 PRESSURE VALVE 1 ZS15354

29 PREHEAT OXYGEN
VALVE

1 ZS15355

March 2019 CS



GEAR CASE, NO.1 ARM UNIT IK-54D CS15

ITEM NUMBER
PART

DESCRIPTION QUANTITY PART NUMBER REMARKS

30 GAS VALVE 1 ZS15356

31 O-RING 4 ZS05026

32 OPERATION
PANEL ASSEMBLY

1 61004238 120V

OPERATION
PANEL ASSEMBLY

1 61004252 220V

33 PRESSURE
SWITCH

1 ZS30737

35 SWITCH 1 ZS31458 S43

36 SWITCH 1 ZS30743 BS-140

37 KNOB 1 ZS30744 WITH SCREW

38 VARIABLE
RESISTOR

1 ZS30745

39 METAL SOCKET 1 ZS30273 3P

METAL SOCKET 1 ZS30274 4P

40 LAMP HOLDER 1 ZS30746

LAMP BULB 1 ZS30747 100V-120V

42 FUSE HOLDER 1 ZS30749

43 FUSE 1 ZS30707 1AMP

44 OPERATION
PANEL

1 60030834

45 TERMINAL 1 ZS31666

46 DUST PROTECTIVE
NUT

3 ZS32480

47 DUST PROTECTIVE
CAP

3 ZS32431

48 PRESSURE
SWITCH HOSE

1 ZM30731

49 NAME PLATE 1 ZS30734

50 MOTOR 1 61001094 24V, 5000RPM

100V MOTOR
REPLACEMENT KIT

1 61004496 WITHOUT CIRCLE
ATTACHMENT

100V MOTOR
REPLACEMENT KIT

1 61001493 WITH CIRCLE
ATTACHEMENT

51 PCV CAP 1 64000128

53 SCREW 6 9968174900 SP-4X10

54 SCREW 6 9968175300 SP-4X15

55 SCREW 4 9968130500 BC-6X25

56 SCREW 2 9968174800 SP-4X8

57 SPRING PIN 2 9968211200 PR-4X40

58 SCREW 6 9968153000 SF-3X6

59 BUSHING 1 60032575

March 2019 CS



GEAR CASE, NO.1 ARM UNIT IK-54D CS15

ITEM NUMBER
PART

DESCRIPTION QUANTITY PART NUMBER REMARKS

60 BRACKET 1 61001083

61 CONTROLLER 1 69000105

62 SPACER 2 6R020001

63 ISOLATION
WASHER

2 60036374

64 SCREW 2 9968172500 SP-3X10

65 SCREW 2 9968172100 SP-3X4

66 TRANSFORMER 1 61000472 100V-220V

TRANSFORMER 1 61000672 230V-240V

67 SPACER 1 61001107

68 SWITCH 1 ZS30822 S-332

69 METAL SOCKET 1 6N100049 3-P

70 CAP 1 ZS30824

March 2019 CS



March 2019 CS



UPPER ARM-MAIN SPINDLE UNIT  IK-54D CS15 

ITEM NUMBER PART 

DESCRIPTION 

 

QUANTITY 

 

PART NUMBER 

 

REMARKS 

1 UPPER ARM 

ASSEMBLY 

1 ZM30701  

2 UPPER ARM BASE 1 ZS30767  

3 HANDLE 

ASSEMBLY 

1 ZS32202  

4 PINION 1 ZS30768  

5 PINION METAL 1 ZS30769  

6 HANDLE 2 ZS30317  

7 SPRING PIN 3 9968204300 PR-2.5X16 

8 SLIDE BAR 1 ZS30770  

9 KEY 1 ZS30771  

10 HANDLE HOLDER 1 ZS30772  

11 HANDLE 2 ZS30317  

12 PINION METAL 1 ZS30909  

13 PINION 1 ZS30910  

14 SPRING PIN 3 9968204300 PR-2.5X16 

15 TEMPLATE 

HOLDER UNIT 

1 61004812  

16 CRANK HANDLE 5 ZS30313  

17 WING BOLT 1 ZS30392  

18 TEMPLATE SET 

BOLT 

1 ZS30773  

19 VERTICAL SLIDE 

BASE 

1   UNAVAILABLE, 

USE ASSEMBLY 

#61004812 

20 SLIDE BAR 1   UNAVAILABLE, 

USE ASSEMBLY 

#61004812 

21 SLIDE SCREW 1   UNAVAILABLE, 

USE ASSEMBLY 

#61004812 

22 PINION METAL  1   UNAVAILABLE, 

USE ASSEMBLY 

#61004812 

23 SPEED ADJUSTING 

HANDLE 

1 ZS30223  

24 SPRING PIN 3 9968204300 PR-2.5X16 

25 SCREW 2 9968173100 SP-3X30 

26 MAIN SPINDLE 

ASSEMBLY 

1          ZS30702  

27 MAIN SPINDLE 1 ZS30778  

28 ROTARY PIPE 1 ZS30779  

29 SET PIPE 1 ZS30780  

March 2019 CS



UPPER ARM-MAIN SPINDLE UNIT  IK-54D CS15 

30 BEARING 

RETAINER 

1 ZS30781  

31 NUT 1 ZS30782  

32 PIPE SET PLATE 1 ZS30783  

33 SET BOLT 1 ZS30788  

34 RACK LONG (A) 1 ZS30784  

35 RACK SHORT (B) 1 ZS30785  

 

ITEM NUMBER 

PART 

DESCRIPTION 

 

QUANTITY 

 

PART NUMBER 

 

REMARKS 

36 BEARING 1 ZS30786 NAX3030Z 

37 BEARING 1 1138353200 6004ZZ 

38 NUT 3 9968123600 NH-12 

39 SCREW 4 9968156500 SF-5X8 

40 SPRING WASHER 1 9968150600 WS-12 

41 STAND ASSEMBLY 1 ZS30708  

42 IDLE WHEEL UNIT 4 ZS30709  

43 WING BOLT 2 6C111130 WITH NUT 

44 WING BOLT 1 9968234200 BS-8X25 

45 WING NUT 2 9968243100 NB-10 

     

     

     

 

March 2019 CS



March 2019 CS



NO.2 ARM WEIGHT IK-54D CS15

ITEM
NUMBER PART DESCRIPTION QUANTITY PART NUMBER REMARKS

1 NO.2 ARM 1 ZS30753

2 G-GEAR 1 ZS30945

3 G-GEAR SHAFT 1 ZS30946

4 FEED HANDLE
ASSEMBLY

1 ZS32133

5 G-PINION 1 ZS30948

6 G-PINION METAL 1 ZS30949

7 HANDLE 1 ZS30950

8 SPRING PIN 1 9968207600 PR-3X30

9 G-COLLAR 1 ZS30947

10 RUBBER PACKING 1 ZS30754

11 OXYGEN NIPPLE 1 ZS30756

12 GAS NIPPLE 1 ZS30758

13 OXYGEN NUT 1 ZS61482

14 GAS NUT 1 ZS61484

15 OXYGEN HOSE 1 ZM30764

16 GAS HOSE 1 ZS30766

17 CRANK HANDLE 2 ZS32211

18 HEXAGON BOLT 2 9968109200 BH-10X25

19 WASHER 2 9968149200 WF-16

20 SCREW 1 9968175300 SP-4X15

21 HEXAGON BOLT 1 9968107200 BH-8X14

22 ARM SHAFT 1 ZS30794

23 BEARING RETAINER 2 ZS30795

24 F-COLLAR 1 ZS30796

25 H-COLLAR 1 ZS30797

26 HEXAGON NUT 2 9968123600 M12

27 BEARING 1 ZS30790 6902ZZ

28 BEARING 1 1138357300 6202ZZ

29 WEIGHT 1 ZS30710 WITH BOLT

30 WEIGHT BAR 1 ZS30711

31 CABTYRE CORD 1 61004264 3P 100V

CABTYRE CORD 1 ZS30296 4P 200V-240V

32 METAL PLUG 1 ZS60781 3P 100V

METAL PLUG 1 ZS30276 4P 200V-240V

33 CABTYRE CORD 1 ZM30278 CABLE ONLY

34 RUBBER PLUG 1 9938848900 125V

36 OXYGEN HOSE
CONNECTOR

1 1138300100 GLAND #18
B to 3/16”

37 GAS HOSE CONNECTOR 1 1138300100

38 OXYGEN NUT 1 0866837000 R/H “B”

39 GAS NUT 1 0866836900 L/H “B”

March 2019 CS



March 2019 CS

fisherd
Text Box

fisherd
Text Box

fisherd
Text Box



CIRCLE CUTTING UNIT IK-54D CS15

ITEM
NUMBER PART DESCRIPTION QUANTITY PART NUMBER REMARKS

1 CIRCLE CUTTING UNIT 1 61001299

2 CLUTCH BASE 1 ZS30803

3 ROTARY SHAFT 1 ZS30804

4 FLANGE 1 ZS30805

5 FLANGE 1 ZS30806

6 COLLAR 1 ZS30807

7 GEAR (A) 1 ZS30808

8 REDUCTION GEAR
ASSEMBLY

1 ZS31299

10 CLUTCH BOLT 1 ZS30811

11 CLUTCH 1 ZS30812

12 CLUTCH SHAFT 1 ZS30813

13 SPRING SHAFT (B) 1 ZS30814

14 SPRING SHAFT (A) 1 ZS30815

15 ROTARY BAR
ASSEMBLY

1 ZS30816

16 STOP COLLAR 2 ZS31020

17 PINION 1 ZS31627

18 HANDLE 1 ZS31628

19 SPRING 1 ZS30222

20 ROTARY BASE 1 ZS30817

21 SCREW 4 9968172600 SP-3X12

22 BEARING 1 1138353600 6002ZZ

23 SPRING PIN 1 9968210600 PR-4X30

24 BEARING 1 1138350400 6004ZZ

25 HEXAGON BOLT 1 9968103100 BH-5X15

26 SPRING PIN 1 996820200 PR-2X12

27 SCREW 3 9968175000 SP-4X12

28 HEXAGON BOLT 4 9968123300 M6

29 WING NUT 6 9968240400 NB-6

30 CRANK HANDLE 1 ZS32211

31 WING BOLT 2 9968230000 BS-4X10

32 FP RING 2 ZS30922

33 SCREW 2 9968175100 SP-4X14

34 SCREW 3 9968173700 SP-3X30

35 MOTOR 1 69000126 DC 24V 5000RPM

37 METAL PLUG 1 6N100065

38 ROTARY ROLLER 1 ZS30801

March 2019 CS








	Insert from: "IK 54D Parts Map CS3_19.pdf"
	IK-54D　BEA00B09_Page_24
	IK-54D　BEA00B09_Page_25
	IK-54D　BEA00B09_Page_26
	IK-54D　BEA00B09_Page_27
	IK-54D　BEA00B09_Page_28
	IK-54D　BEA00B09_Page_29
	IK-54D　BEA00B09_Page_30
	IK-54D　BEA00B09_Page_31
	IK-54D　BEA00B09_Page_32


